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Polymer
Tensile Test

Customer D :

Tusadsy, 1388082 0558 25| HIWASOD SOF TWA.HE_|

Parameters :

# Sample Name Sample Cade |on Nickness Area Gauge Lengih . o e o Test Standard 125 SPReA | 1o bats Test Time Operator Name

fmm]  fmm]  [[mm® {mm] [mmimin]
1/farcoflexHR(naft) 1 40 163 652 200 0  ASTMDA412 5000 13BBIOBA2 054738  Entezami
2 farcoflexHR(naft) 2 40 163 852 200 0  ASTMD412 5000 1388/0B/12 054313  Entazami
3:Enrm1'1ﬁxHR{n&ﬂ} 3 40 163 B.52 200 0 ASTM D412 5000 1388/0BM2Z 05:50:50 Entezami
5 Stress [Mpa]
45
4
351
3 o
2.5
24 ¢
3
1.5
’
0.5 -
ﬁ -+ & ' "
) 200 400 &00 200 1000
Elongation [%] ¥
Rem~* :
Resuns :

TE=Tansile Srengih F=Force [Ei=Elanga|on Es=Exaneon Hreliram /=Yoo pepon St=Sirass (DE=0fsE oY sLower Yisld Mos=foslus
S-=Bacan! (P-2Proporional /Owl=Diffwrence /B Fac-=Braokng Factor /T 0 s Test Durafion /L0 Siack Corecied Dauge Lengin 6 B =Siress Felssmtion

i TS MaxF  EL@TS Ex@TS St@B8r | EL@Br St 100[%] St@ 200[%) St@ 300[%] LD E). Diff.
[Mpa] [N] (%] [mm] [Mpa] [%] [Mpa] [Mpa] [Mpa] [mm}] (%]

1 1977 12889 731618 17773 1903 744222 0962 1.189 1301 24293 00
2 | 1808 1241 595806 160151 1903 728545 0,94 1202 1316 23014 00
3 | A756 11452 570758 135686 1683 614.502 0,95 1.242 1322 23404 00
Mean = 1878 1226  669.081 157856 183 695756 055 1211 1313 2357 00
StdDev. 0112 0732 78398 21116 0127 70804 0.011 0.028 0011 065 00

Prepared by :

g Approved by :
— &




Polymer
Tensile Test

Customer ID ;

Tundny, TIBBI0TE0 | 20 10 40| \MWAZDD BOT TWARE |
Parameters :

Width Thickness Area  Gauge Lenglh Test Speed

#  Sample Name Sample Code Hardness Test Standard Test Date Test Time Opzrator Name

[mm] [mm] [mm?¥ [rmm] [mm/min)
1 Farcuﬂe:_ncHH{cnnh‘ul} 1 40 18 To 200 0 ASTM D412 000 13880726 220734 Entszami
2_ FarcoflexHR{control) 2 40 1.8 [ 20.0 0 ASTM D412 500.0 1388076 22:10:00 Entezam
3 FarcollexHR{control) 3 40 1.8 72 20.0 0 ASTM D412 5000 138807268 2127 Entezami
5 Stress [Mpa]
45
4
35-
3
25 -
2 "
3
18 1
-I .
0.5 -
u i R
a 260 520 780 1040 1300
Elongation [%)
Remark :
Resu. .

TS=Tems Bireagin (F=Fores B Eongalion B Etrmon Wr=Arme Y =Yald p=por (St=Siress Q0«0 Lo =Lower Yinld Mod=Moduiss
Se=Secent F-fopodonal (Dit=Cfference 8r Feg =Hrosking Factor 0 =Test Duristion (L0=fack Cormcted Gaoge Langin /5. A «Sress Retoation

4 TS MaxF ~ EI@TS Ex@TS St@Br EI@Br St@ 100[%] St.@ 200[%) S1.@ 300[%] LO El Diff
[Mpa] [M] [%] [mm] Mpa] (%] [Mpa] [Mpal [Mpa] [mim] [%)
1 1458 104084 753136 213664 1488 7791 0631 0726 o782 2837 0o
2 1524 10873 75634 216,765 1125 TBD.D8S 0522 D726 OB42  ZEGES (1103]
3 1657 11831 633923 220661 1857 BU3 115 0.829 o.7e2 D:B59 26461 (11]
Mean 1546 11133 T7R1.133] 21703 1413  H23.837 n&E2a 0748 0831 2783 o0
Std. Dev 0102 0.732 45748 3508 0269 BO BA7 0005 0.038 0035 1195 00
Prepared by :
~ ved by :
e Appro y
L & P b,
Hﬂ\_ﬂ_




Polymer

Tensile Test

Customer D :

TH=Tans|le Brength [F=Foms /EfsEongalion /Es=Extanson lr=Hreak Y=Tiald p=poin /St=5ress (OROfsel Lo¥sLower Fald ModsModuluis
B-=Sacanl P-=Proporional (Tf=Dftamnce B¢ Foc =Bieakang Factor /T D =Tes! Durmlion /L0=3%ack Corrsciea Gm.ql Lungrh 15 R =Sirpes Ralssaton

Parameters :
Width Thickness Area (Gauge Length Test Speed
# Sample Name Sample Code (mm]  [mm] |[mm] {mm] Hardness Test Standard [mmimin] Test Dats
'IilarcnﬁauHR{benzen} 1 4.0 16 64 200 0 ASTM D412 5000 1388/08/12| 053520
2 farcoflexHR{benzen) 2 40 16 64 200 0 ASTM D412 5000 13BB/0B/12 06:36:52
3 farcofexHR{benzen) 3 40 1.6 64 200 0 ASTM D412 5000 13B8/08/12| D5:38:20
5 _Etr_ns: _[Mpa'j
4.5
4
3E+
3 o
2 =
3
1.5 4
o
-1
0+ ' ' i |
0 200 400 600 800 1000
- Elongation [%]
Rem :
Resuits :

e TS MaxF. EL@TS Ex@TS St@Br EI@Br St@ 100[%] St@ 200[%)] St @ 300(%] LO El.oiff

| Meal | IN] | %) Imm] | [Mpa] = [%] [Mpa] [Mpa] [Mea] [mm] ]

1 _ 2.235: 14.326 BOG OET 155.356_ 1.864 B40 BTG 1.472 1.715 1.789- 20.638 Do

2 2.238 14326 BO9.478 167417 1.48 848 784 1 3?2. 1.64 1715 20 682 0.0

3 2184 13847 775654 161254 1864 835633 1.401 164 1715 20783 00

Mean = 2213 14166 7974 165008 1738 841784 1415 1885 1736 208694 00

Std Dev 0043 0277 18.047 3205 0218 B8.621 0.051 0043 0043 0083 0O
Prepared by :

Approved by :

Tummday, 128R0BMNT | 0552 58 | HAWAZDD EOFTWARE |

Tesi Time Cperator Name

Entezami
Entezami
Entezami



Polymer
Tensile Test

Customer ID :

Tumszly, VIBEDRZ 05 53 18 [ HIWARIOD SOFTWARE |

Parameters :

# Sample Name  Sample Code ma,lﬂ; Thif::ﬁss ‘;‘Tr:'naﬂ Gau?:vl;‘?ngm Hardness Test Standard T{ﬁ:ﬁ;ﬁd Test Date Test Time Operator Name

1farcoflexHR(gazoel) 1 a0 165 66 200 D  ASTMD412 5000 1388/08/12 054108  Entezami
2 farcofiexHR{gazoeil) 2 40 185 66 200 D  ASTMD412 5000 1388/0812 054328  Entezami
E:IEWHH{Q_BLEBII]_ 3 = Q 165 6.6 200 0 ASTM D412 6000 1388M08N2 054545 Entezami
5 otress (Mpaj
45
4
35
A a
2.5
2-
1.5 =
i 1
05-
0 . : : : .
0 200 400 600 800 1000
Rerms : Elongation %]
Resuus :

TS=Tansilm Sirangih (F=Force JER=Elngalion /ExsExiarsan i=Bress (Y=Yield gepoin /Si=Siress (Of=0Fsed Lo =) ower Yieid Mod=Mogulus
8-=5ecan| /P=Froporional /R#=0ifference e Fac =Hreghing Facter T I =Test uration /LO=5lack Correciod Galgs Lengihi /S AL =Stess Melmiton

43 TS MaxF | EL@TS  Ex@T5 St@Br EL@Br St@ 100[%)] SL@ 200]%] St@ 300[%] LO ELDiff
| [Mpa]  [N] % | mm]  [Mpa] %l [Mpal Mpa [Mpa] [mm] [%]
1 | 1808 11831 660286 181248 1.082 71221 0.835 1.082 1179 2745 0.0
2 | 1808, 11931 7335268 198.843 1808 7E2549 0.805 101 1106 27108/ 00
3 1736 11452, 676791 178318 158  689.808 0797 1.0 1082 28495 00
‘Mean | 1784 11771 690.201 18647 1493 724889 0812 1,034 1122 27018 DO
StdDev.  0.042 0277 38417 10758 0372 33189 0.0z 0042 0.051 D484 DO
Prepared by :
e Approved by :
i ™
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